Bz RACK SCORPION  SPARE PARTS
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1 | Locking Clamp Assembly 47-0113-077-01
2 | Button head screw M6x65mm 140-1106-029-58
3 | Washer @6.5x@13x1.0t 142-1065-003-58
4 | Nylock nut M6 141-0106-001-58
5 | NutCap M6 130-00458-01
6 | Cableclip 130-00592-01
7 | Light kit 47-0113-075-01
8 | Nylock nut M5 141-0105-001-58
9 | License plate holder 3508-00455-01
10 | Allen key 144-00009-56
11 | Wrench 47-0113-030-01
12 | Key K001~K010 47-0040-000-04
13 | T-tool 132-00022-05
14 | Wrench cover 130-00513-01
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BUZZ BACK SCORPION  SPARE PARTS
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PART| DESCRIPTION PARTNUMBER | QTY. P;I‘:: PART DESCRIPTION PARTNUMBER  |QTY. PS‘I\::

1 |Wheelsupport 130-00494-01

2 | Assembled Wheel Strap

2-1 |Wheel Strap(492mm) 130-00687-01

2-2 | T-Knob 47-0113-042-02

2-3 |Ratchet for wheel strap 47-0113-042-01

2-4 | Hex bolt M6x75mm 140-0306-023-58

3 | Selftapping screw M6x1.0x10mm 140-1782-004-58

4 | Rubber Strap 3508-00448-01

5 | Round head philip screw M5x0.8x55mm|140-0605-005-58

6 | Washer @5 x@ 12x1.0t 142-1050-001-58

7  |Light cover(screw x4) 139-00077-01
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BUZZBACK

SCORPION

SPARE PARTS
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PART DESCRIPTION PARTNUMBER PART DESCRIPTION PARTNUMBER  |QTY. Ps‘l‘::
1-1 | Bolt 245mm with cap 3508-00650-01
1-2 | Clamp tube clip 130-00670-01
1-3 | Clamp Tube 80mm 3201-00338-24
1-4 | End cap 130-00668-01
1-5 | Clamp sub-assembly 47-0113-096-01
1-6 | Clamp Spring 145-00054-50
17 | Locking knob 47-0113-093-01
61 | Retainer 47-0113-021-01
62 | Locking Knob(Conic) 47-0113-022-01
63 | Washer @10.5x@32x5.0t 47-0113-023-01
¢4 | Carriage bolt M12x70mm 140-0112-007-58
65 | Square spring 145-00055-50
&6 | Conical clamp 118-00146-00
67 | Square head bolt M10x50 140-0510-001-58
68 | Washer @13x@24x2.5t 142-1130-001-58
69 | Nylock nut M12 141-0112-003-58
610 | Conical protector 130-00609-05
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